saronas. FCC RF Test Report

Report No. : FG760710-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.85 4.92 9.91 9.77 | 14.36 | 14.48 | 20.06 | 20.38
Middle CH - - - - 4.90 4.90 9.73 9.77 | 14.30 | 14.36 | 20.14 | 20.06
Highest CH - - - - 4.94 4.87 9.81 9.73 | 14.60 | 14.33 | 20.18 | 20.14

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.97 - 9.93 - 14.36 - 20.14 -
Middle CH - - - - 491 - 9.85 - 14,51 - 20.18 -
Highest CH - - - - 4.93 - 9.75 - 14.27 - 20.14 -

SPORTON INTERNATIONAL INC. Page Number : A7-50f 43

TEL : 886-3

-327-3456

FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.82 dbm)| MI[1] 15.18 dBm
- M1 2.50997900 GHz - 2.50282000 GHz
n B X, 26.00 dB - ndB 26.00 dB
04 [ et i e i R 4.845000000 MHZ, 104 bl s Ao B Mo 4.915000000 MHZ|
[ q factor 516.8 T q factor \ 500.2
0 d ! 0 d |
i 12 .
10 d — - -10 di 5
‘ |
204 = A pot— — 20d — ¥
Ao Y i, T Y u
0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,503979 GHz 16.82 dBm nd@ down 4.B45 MHz M1 2.50282 GHz 15.18 dBm nd@ down 4915 MHZ
T 1 2,500102 GHz -9.42 dBm nd8 26.00 dB TL L 2.500032 GHz -10.59 dBm n 26,00 d8
T2 1 2,504948 GHz -9.09 dBm Q factor 516.8 T2 1 2.5045948 GHz -10.88 dém Q factor 509.2

L I ]

Date: 25.AUG.2017 166715

L U ]

Date: 25 AUG 2017 16:57:26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.86 dBm)| MI[1] 15.83 dBm
2 2.53702800 GHz 2.53358100 GHz
20 20
. i o mdB X 26.00 dB — ndB 26.00 dB
. B e T N YV P 4.805000000 MHZ 04 e e S S AR 4.895000000 MHZ]
i Q factor 518.3 i Q factor | 517.6
o — 0
-10 df f -10 d
20 dBm—t—= 7 . = = 1
= W s o A
-;n'”{\ . A Ao
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,537028 GHz 16.86 dBm nd@ down 4.895 MHz M1 2.533581 GHz 15.83 dBm nd@ down 4,895 MHZ
T 1 2,532542 GHz -6.680 dBm nd8 26.00 dB TL L 2,532562 GHz -10.59 dBm nd8 26,00 d8
T2 1 2,537438 GHz -9.39 dBm Q factor 51B.3 T2 1 2.537458 GHz -9.96 dBm Q factor 517.6
—
L U J wa L JU J

Date: 25.AUG.2017 17.0418

Date: 25 AUG 2017 17:04:29

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.97 dém| mili] 16.11 dBm|
" 2.56564200 GHz, " 2.56538200 GHZ,
e % o~ ndB 26.00 dB & £l ndB 26.00 dB
. Y N R Bﬂ"'w""\’u‘w‘\\ 4.935000000 MHz o (N e A A N A B 4.865000000 MHz]
{ Q factor 519.9 [ Q factor 527.3)
od |
-10d §
R TS o
S I A e "
a0 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.565642 GHz 16.97 dBm ndB down 4.935 MHz ML 2.565382 GHz 16.11 dBm ndB down 4,565 MHz
TL 1 2,565012 GHz -8.94 dBm nds 26.00 d8 TL L 2.565092 GHz -9.67 dBm nds 26.00 d8
T2 1 2,569943 GHz -5.94 dBm Q factor 519.9 T2 1 2.560958 GHz -10.26 dém Q factor 527.3

J

Date: 25.AUG.2017 17.08.45

L )i ] -

DCate: 25 AUG. 2017 17.06:55

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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s=amranas. FCC RF Test Report Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.20 dBm| ™Il 17.85 dBm|
M 2.5070980 GHZ| 1 2.5018030 GHz
20 20
SR Sy [P S, 26.00 dB I, RPN P A~ 26.00 dB
104 - Bw 9.910000000 MHZz 104 / i vl A 9.770000000 MHz|
Ji Q factor | 253.0) / Q factor 256.1
od 4 od /
7 's\__ i
10 d f -10 di
/ \ /
20 d v 20 d
P PV A ] S Y
Y / —
a0 -30
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 2.507098 GHz 18.20 dBm nd@ down 9.91 MHz M1 2.501803 GHz 17.85 dBm nd@ down 9.77 MHz
TL 1 2,500045 GHz -7.61 dBm ndd 26.00 dB TL L 2.500085 GHz -8.41 dBm n 26.00 dB
T2 1 2,509955 GHz -7.39 dBm qQ factor 253.0 T2 1 2.509855 GHz -7.77 dBm qQ factor 256.1
L U J wa L JU J
Date: 25.AUG.2017 18,5658 Date: 25 AUG. 2017 19.00:08

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 1890 dBm)| MI[1] 16.87 dBm
M1 2.5916830 GHz 1 2.5387360 GHZ]
20 20
A e PP N 26.00 dB T e 26.00 dB
04 - T - 9.730000000 MHZ, 104 I 4 e 9.770000000 MHZ|
/ Q factor \ 260.2| Ji Q factor | 259.8
o : : o £
¥ e
-10 df J} ‘\ -10 d ¥
\
SO — N oo L
o~ s e B RS SR
ki 38
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.531683 GHz 18.30 dam nd8 down 9.73 MHz ML 2.538736 GHz 16.87 dam nd8 down 9.77 Wz
T 1 2,530085 GHz -6.13 dBm nd8 26.00 dB TL L 2,530045 GHz -9.11 dBm nd8 26,00 d8
T2 1 2,539815 GHz -8.08 dBm Q factor 260.2 T2 1 2.539815 GHz -8.80 dBm Q factor 259.8
—
L U J wa L JU J
Date: 25 AUG 2017 18:07.02 Date: 25 AUG 2017 18:07:12
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 18.85 dBm) MiL1] 17.22 dBm)
M1 2.5679970 GHz " 2.5654800 GHz]
20 20
e | _ndB .\,_:’\ . 26.00 dB P . ndB 26.00 dB
0 ] N 9.810000000 MHZ 10 d 'l atd Vo oy e 9.730000000 MHz
/ Q factor \ 261.9 ! Q factor \ 263.7)
\
od . L 0 \
7 7] - B
i ¢ j ¥
-0 d 7 ‘\ -1od T |
. e e/ " o / L
T | 20 P~ T NV S,
30 -30
40 d -40d
-50 df -50 di
60 df -60 de
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,567997 GHz 16.65 dBm nd@ down 9.51 MHz ML 2.56548 GHz 17.22 dBm nd@ down 9.73 MHz
T fy 2,560065 GHz -7.19 dam nds 26.00 d8 TL L 2560125 GHz -8.57 dam nds 26,00 da
T2 1 2569875 GHz -7.43 dBm q factor 261.8 T2 1 2.569855 GHz -6.81 dBm q factor 263

- )i ]

J

Date: 25.AUG.2017 19.09.28 DCate: 25 AUG.2017 19.09:38
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.59 dBm) ™M1[1] 15.76 dBm)
2.5087590 GHz 2.5125650 GHz]
20 20 M:
A | e, 26.00 dB nde 'y 26.00 dB
- Tl i adiinveetan i 1 e A 14356000000 MHz 04 A S e A BT el 14.476000000 MHz
{ Q factor 174.8 [ Q factor 173.6
od | | od
1 )
10 d ‘\' -10 di
. Y . /
- YA A N P (il D R
PR N Y, = AT LIS W
WA ) Yoy .
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.508759 GHz 16.59 dam nd8 down 14.356 MHz ML 2.513565 GHz 15.76 dam nd8 down 14,476 MHz
T 1 2,500307 GHz -9.26 dBm nd8 26.00 dB TL L 2.500337 GHz -10.17 dbm n 26.00 dB
T2 1 2,514663 GHz -10.18 dém Q factor 174.8 T2 1 2.514813 GHz -10.76 d8m Q factor 173.6
L U J wa L JU J
Date! 25 AUG 2017 181832 Date: 25 AUG 2017 19:16:42

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.06 dBm) ™M1[1] 16.27 dBm)
1 2.5306840 GHz 2.5305340 GHz]
20 20
Mmoo “ndB - 26.00 dB nd 26.00 dB
0u i A Sl Y 14.206000000 MH:2 04 oo | P s 14.356000000 MHz
Q factor Y 177.0 Q factor | 176.3
d | 4 |
o T 0 7 'F
104 Ji 0d ¥ %l
20 d / | 20 di { \
. o = 1 e P
e N A O D A A
e K
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530684 GHz 17.06 dBm nd@ down 14.296 MH2 M1 2.530534 GHz 16.27 dBm nd@ down 14,356 MHZ
T 1 2,527777 GHz -8.59 dBm nd8 26.00 dB TL L 2,527777 GHz -9.29 dBm nd8 26,00 d8
T2 1 2,542073 GHz -9.16 dBm Q factor 177.0 T2 1 2.542133 GHz -9.76 dBm Q factor 176.3
—
L U J wa L JU J
Date: 25 AUG 2017 18:23.36 Date: 25 AUG 2017 19:23:46

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.86 dBm| mili] 15.72 dBm|
. 2.5602220 GHZ| 2.5587240 GHz
e - ndg. 26.00 dB & N ndB 26.00 dB
04 A i - Al 14.595000000 MHz| 104 A A A A o B e 14.326000000 MHz
Q factor 175.4) ] Q factor 1786.6)
ad / k( od |
T - ]
104 ¥ \\ o4 {
20 d 7 f o g 20 dBm e .
AU N A U |~
) 30
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,560222 GHz 15.88 dBm ndB down 14.555 MHz ML 2.558724 GHz 15.72 dBm ndB down 14.326 MHz
TL 1 2,555247 GHz -9.95 dBm nds 26.00 dB TL L 2.555247 GHz -9.84 dBm nds 26.00 d&
T2 1 2,569843 GHz -10.24 dém Q factor 175.4 T2 1 2.569573 GHz -11.47 dém Q factor 178.6
L ) - L )i ) L
Date: 25.AUG.2017 19:26.02 Date: 25 AUG 2017 19:26:12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
I 21.14 dBm)| ™M1[1] 18.93 dBm)
o0 X 2.5135960 GHz 20 2.5104000 GHz,
T ndE 26.00 dB A R 26.00 dB
104 B 20.060000000 MHZz| 10 4 ’ B ™, 20.380000000 MHZ|
7 Q factor 125.3 7 Q factor ‘\ 123.2]
od . 0 d I
¥ i
10 d 1 10 di {
— J — X / S
20 - - v 20d _ Vi — ba
- A T
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,513596 GHz 21.14 dBm nd@ down 20.06 MHz M1 2.5104 GHz 18.93 dBm nd@ down 20,38 MHZ
T 1 2,49997 GHz -4.48 dBm nd8 26.00 dB TL L 2.49989 GHz -7.56 dBm n 26.00 dB
T2 1 2,52003 GHz -4.53 dBm Q factor 125.3 T2 1 2.52027 GHz -7.50 dBm Q factor 123.2
L U wa L JU L]

Date: 25.AUG.2017 19:33.08

J

Date: 25 AUG 2017 19.33:16

J

Mid

dle Channel / 20MHz / QPSK

Middle Channel /

20MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 20.20 dBm)| o ™M1[1] 20.16 dBm
- 2.5357990 GHz - 2.5300850 GHZ]
P — 26.00 dB . o nde o 26.00 dB
w0 / 20.140000000 MHZ, 0d I Bu ™, 20.060000000 MHZ|
7 Q factor 125.9) 7 Q factor 126.1
/
o d 0 di /
I I
-10 df L 10 d |
7 i \’
| 26,8 — e e —— 20 = e
~ ]
= 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,535799 GHz 20.20 dBm nd@ down 20.14 MH2 M1 2.530085 GHz 20.16 dBm nd@ down 20.06 MHZ
T 1 2,52493 GHz -5.70 dBm nd8 26.00 dB TL L 2,52493 GHz -6.13 dBm nd8 26,00 d8
T2 1 2,54507 GHz -5.70 dBm Q factor 125.9 T2 1 2.544599 GHz -5.58 dBm Q factor 126.1
L U wa L JU L]

Date: 25.AUG.2017 18.40.08

J

Date: 25 AUG 2017 19:40:1%

J

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 25.AUG.2017 19.4238

J

DCate: 25 AUG 2017 19.42:46

J

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.92 dm| mili] 18.84 dBm|
i o . .
20 _ 2.5522080 GHZ| - | 8440 GHz
- P A 26.00 dB . ndB 26.00 dB
4 Bu ’ 20.180000000 MHz 104 Bui VTN 20.140000000 MHz
a fa 126.5 7 Qe 126.9
0 i
_10d !
/
_ T it —
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,552208 GHz 19.32 dém ndB down 20,18 MHz ML 2.555644 GHz 18.84 dBm ndB down 20,14 MHz
TL 1 2,54989 GHz -6.48 dBém ndé 26.00 dB TL 1 2.54993 GHz -7.42 dBm ndé 26.00 d8
T2 1 2,57007 GHz -6.80 dBm  factor 126.5 T2 1 2.57007 GHz -6.51 dBm  factor 126.9
(] [ ] [

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I ]

Date: 5.0CT 2017 15.43:29

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.20 dBm)| MI[1] 16.36 dBm
2.50047200 GHz .4 2.5078170 GHz
20 20 1
3 ndB 26.00 dB . _nde ¥ 26.00 dB
o Sl ST AWV LY R LT A 4.965000000 MHz 104 P s RSAIR el e ©.930000000 MHZ|
7 Q factor " 502.6 7 Q factor 252.5
o di A 0 di +
+ \\ 1
e C A ¥
10 df 4 ¥ -10 i
/ \ 204 [
| 1 . ] A
RPN LA A R ¥ vaw
v AT S
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500472 GHz 15.28 dam nd8 down 4.965 MHz ML 2.507817 GHz 16.36 dam nd8 down 9,93 WHz
T 1 2,499983 GHz -11.10 dbm nd8 26.00 dB TL L 2.499965 GHz -9.40 dBm n 26,00 d8
T2 1 2,504948 GHz -10.66 dBm Q factor 503.6 T2 1 2.509895 GHz -9.40 dBm Q factor 252.5

L U ]

DCate: 5.0CT 2017 155156

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 5.0CT 2017 15.47:11

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.44 dbm)| MI[1] 16.32 dBm
2.59699800 GHz 2.5340010 GHZ]
= ndB " 26.00 dB @ ndB 26.00 dB
104 & Dl VAR A M 4.905000000 MHz 0d e ] Al —w\f“f\ 0.850000000 MHZ|
7 a factor \I 517.2 ] Q factor \ 257.3
0 df + “ 0 7 T
Jj ! i |
-tod - S 10 J ;
\
J | { y
\ 204 —
Tl | \ A B AN
y | pa .
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.536098 GHz 14,44 dBm nd8 down 4.905 MHz ML 2.534001 GHz 16.32 dam nd8 down 9,85 WHZ
T 1 2,532552 GHz -11.69 dam nd8 26.00 dB TL L 2,530045 GHz -10.19 dBm nd8 26,00 d8
T2 1 2,537458 GHz -11.87 d8m Q factor 517.2 T2 1 2.539895 GHz -9.42 dBm Q factor 257.3
L it ] - L ) ] L]

Cate: 5.0CT 2017 156528

Highest Channel / 5SMHz / 64QAM

Highest Channel / 10MHz / 64QAM

Date: 5.0CT 2017 15.48:24

Spectrum Spectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.12 aBm 17.10 dBm|
40200 GHZ 2.5670780 GHz
20 o 20
7] ndB 26.00 dB _ . 26.00 dB
04 P N e B e e 4.925000000 MHz 0d i e 9.750000000 MHZ|
T Q factor i 520.9] ] 263.3
d I ] a4 [
[ 1 T o |
¥ \ F;
04 . ; 10 d +
/ \ /
S L] . 7 B -
IRANSSL o~
40 df -40 di
50 d -50 di
&nd 60 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.565402 GHZ 15.12 dBm ndB_down 4.925 MHz ML 2.567078 GHz 17.10 dBm ndB_down 9,75 MHZ
TL 1 2,565052 GHz -10.97 dbm ndd 26.00 dB TL L 2.560065 GHz -9.08 dBm 26.00 dB
T2 1 2,560973 GHz -10.49 dam qQ factor 520.9 T2 1 2.560815 GHz -9.48 dBm 263.3
L U J wa L JU J L]

Date: 5.0CT. 2017 15:56:41

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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s=amranas. FCC RF Test Report Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 5.42 dbm)| MI[1] 18.32 dBbm
2.5105270 GHz 2.5147950 GHZ]
20 26.00 dB| 20 . B 26.00 dB|
A AP S Mpen, 51 -
104 b ., o . N \H\/\ 14.356000000 MHz 104 Bw 20.140000000 'w-u
7 Q factor 174.9) Q factor 124.9
o 1 I‘ 0 -
104 o L\ 104 ]
/ \ ’F —]
20 d + = — : Y
. -
e s
EALELEE S
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,510527 GHz 15.42 dBm nd@ down 14.356 MH2 M1 2.514795 GHz 18.32 dBm nd@ down 20,14 MHZ
T 1 2,500337 GHz -10.91 dbm nd8 26.00 dB TL L 2,49997 GHz -6.18 dBm n 26,00 d8
T2 1 2,514693 GHz -10.96 dBm Q factor 174.9 T2 1 2.52011 GHz -8.15 dBm Q factor 124.9
L U J wa L JU J L]

Date: 5.0CT 2017 160013 DCate: 5.0CT 2017 16.08:30

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.20 dBm) ™M1[1] 17.79 dBm)
2.5379970 GHz M1 2.5389560 GHZ]
20 20
[ 26.00 dB| PN WP . 26.00 dB)
g PN AN A L B pf 14.505000000 MHZz 104 ~] B had N 20.180000000 MHz
’( Q factor 175.0 ! Q factor \ 125.8
d P L |
a o
] i A
10 df 17 -10 o - T
¥ / \
204 20 oo -
=~ e P
e R —
ey e - 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,537997 GHz 14.20 dBm nd@ down 14.505 MHz M1 2.538956 GHz 17.79 dBm nd@ down 20,18 MHZ
T 1 2,527717 GHz -12.29 dm nd8 26.00 dB TL L 2,52485 GHz -8.33 dBm nd8 26,00 d8
T2 1 2, 542223 GHz -11.31 d8m Q factor 175.0 T2 1 2.54503 GHz -8.81 dBm Q factor 125.8

- ) J

L I ]

Date: 5.0CT 2017 16.03:45 DCate: 5.0CT 2017 161202

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20.00 dBm  OFfset 11,50 db @ RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.81 dBm| mili] 18.77 dBm|
2.5580940 GHZ| M1 2.5570430 GHz
e ndB 26.00 dB & B 26.00 dB
104 i e e e B 14.266000000 MHz wd ol Bw 20.140000000 MHz
T Q factor S 179.3 7 Q fe \ 127.0
i / \
od 0 + ¥
g ; nd JJ’ T
. 1 I
20 dBm-— —7 = = T
L e LTS LUNaY NN T
) 30
T
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,558094 GHz 14.81 dBm ndB down 14.286 MHz ML 2.557043 GHz 18.77 dém ndB down 20,14 MHz
TL 1 2,585277 GHz -11.31 dam nds 26.00 dB TL L 2.54985 GHz -7.21 dBm nds 26.00 d8
T2 1 2,569543 GHz -10.78 dém  factor 179.3 T2 1 2.56099 GHz -7.02 dBm  factor 127.0

L )il ] e

L ) ]

Date: 5.0CT.2017 16.04:58 DCate: 5.0CT.2017 161315
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saronas. FCC RF Test Report

Report No. : FG760710-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 45 4.49 8.99 9.05 | 13.49 | 13.43 | 18.26 | 18.42
Middle CH - - - - 4.48 4.5 9.01 9.01 | 13.46 | 13.46 | 18.46 | 18.42
Highest CH - - - - 4,51 4.49 8.99 9.01 | 13.37 | 13.37 | 18.34 | 18.38
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.495 - 8.991 - 13.456 - 18.301 -
Middle CH - - - - 4.495 - 9.07 - 13.396 - 18.301 -
Highest CH - - - - 4.485 - 9.07 - 13.426 - 18.341 -
SPORTON INTERNATIONAL INC. Page Number : A7-12 of 43

TEL : 886-3-327-3456
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s=amranas. FCC RF Test Report Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.79 dBm) 15.26 dBm)
- 21 1061200 GHz - 0418800 GHZ,
Eo LA - ] 4.495504496 MHz T 4.485514486 MHZ
B e T e L L
10d 1
od .’ T
{ |
-10 df
"L
20 d —~ ~ g A - 8
Al A I i ey e\ Ao S
=t}
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500612 GHz 16.79 dam ML 2.504188 GHz 15.26 dam
T 1 2,5002522 GHz 11.69 dBm Oce Bw 4,495504496 MHz TL L 25002522 GHz 11.30 dBm Oce Bw 4.485514486 MHz
T2 1 25047478 GHz 11.36 dam T2 1 2.5047378 GHz 10.94 dam
L U J L JU J L]
Date: 25 AUG 2017 165855 Date: 25 AUG 2017 1657105

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.19 dBm) ™M1[1] 15.15 dBm)
2.53975100 GHz 7900 GHz
20 - 20
- RegBY 4.475524476 MHz N =3:0 . 4496 MHz
y B AN v Tk A SuTaY it - v
o 04 S Y Pt O
] ! / !
/ | / |
od 7 T 0 -+
: /
10 df - -10 o
f | [ \
20d e - L T 20 d f -
W LTAP i AT LA Lot SN
il ol - e R
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533751 GHz 16.19 dam ML 2.535579 GHz 15.15 dam
T 1 2,5327622 GHz 11.02 dBm Oce Bw 4,475524476 MHz TL L 2.5327522 GHz 10.29 dBm Oce Bw 4.495504496 MHz
T2 1 2,5372378 GHz 11.21 dam T2 1 2.5372478 GHz 11.22 dam
L U J wa L JU J L]

Date: 25.AUG.2017 17.03.56 Date: 25 AUG 2017 17.04:09

Highest Channel / 5SMHz / QPSK Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.26 dBm| mili] 16.26 dBm|
20 1" 2.56874900 GHz, - g 2.56701000 GHZ,
T . 4.505494505 MHz j X . Oce B ) 4.485514486 MHz
(£ Wy ALyl PN PP AP LA Wy PPN
1w d £ 104 : B, PN
ad / \ od |
7 T ! \
BUE! \I -10d i 3
P M Paa VN " ] 15
pie b Moy - " -
20 20 YA,
) 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568749 GHz 17.26 dém ML 2.56701 GHz 16.26 dBm
TL 1 2.5652423 GHz 11.60 dBm Oce Bw 4.505494505 MHz T1 1 2.5652522 GHzZ 9.35 dBm oce Bw 4. 485514486 MHZ
T2 1 25697478 GHz 11.47 dBm T2 1 2.5607378 GHz 10.56 dBm
L ) L )i ) L
Date: 25.AUG.2017 17.06.25 Date: 25 AUG 2017 17.06:35
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saronas. FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.75 dBm) ™M1[1] 17.17 dBm)
- 2.5013240 GHz - 2.5029420 GHZ]
T £.991008991 MHz A c By 2 050049051 MHz,
1 by, e RSB 12
10d 104
/ ! 4
i A L L
a o
i 1 | 1
/ |
-10 df ,“ -10 d T
/ | y) \ —
20d —— = — 20 da - =
SR Ny P W N S Y
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501324 GHz 17.75 dam ML 2.502942 GHz 17.17 dam
T 1 2,5005045 GHz 11.63 dBm Oce Bw £.991008951 MHz TL L 25004645 GHz 11.69 dBm Oce Bw 9.050949051 MHz
T2 1 2,5094955 GHz 11.43 dam T2 1 25095155 GHz 11.35 dam

L I ]

Date: 25.AUG.2017 18:56.38

\ ) J [

Date: 25 AUG 2017 18:59.49

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.37 dBm| ™Il 17.22 dBm|
0 M1 2.5977970 GHZ| - M 2.5329020 GHz
T P RIS [PENP-T-Y: L GO ¢ £.010989011 MHz [V, PR PN N »\ 9.010989011 MHz
10 df 10 d 1 il ¥
I 1 | |
/ \ [ \
od od
] \ / |
04 L 10 d 4
] t ] '
- - ‘ — 2o e
AT Rt kWY Y T o AL
e ¢
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,537797 GHz 18.37 dem ML 2.532002 GHz 17.22 dBm
TL 1 2,5305045 GHz 12.55 dBm Occ Bw 9.010985011 MHz TL L 2.5304645 GHz 11.71 dBm Occ Bw 9.010969011 MHz
T2 1 2,5395155 GHz 12.34 dBm T2 1 2.5394755 GHz 10.96 dBm
L U J wa L JU J L]
Date: 25,AUG.2017 18.06.42 Date: 25 AUG. 2017 19.06:62
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.89 dém| mili]
1 2.5672980 GHZ| :
2 - Fayy 8001008991 MH & By 9.010989011 MH
R B Y Vs i 4 Pl | A R ! 1
10d - - 10d
/ \ i \
od { L\ 0 *‘
-10 ¢ |\ 10 di 4
_— W . L/ \L, .
il T AT A | 20 dm— e A
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,567298 GHz 17.89 dBm ML 2.561643 GHz 17.65 dém
TL 1 2,5604845 GHz 11.85 dBm Occ 8w 8.991008991 MHz TL L 2.5604845 GHz 12.57 dBm Occ 8w 9.010989011 MHz
T2 1 2 5604755 GHz 12.41 dBm T2 1 2.5604955 GHz 11.89 dBm

Date: 25.AUG.2017 19.09.08

L )i ]

Date: 25 AUG.2017 19.09.18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.65 dBm) 15.90 dBm)
- 2.5031840 GHz - 2.5114860 GHZ]
% R OccBw 2 13.486515487 MHz - 13.426573427 MHz
e i el e SN A A : P E T
10d : ¢ 104 f -
d / | d /
a 1 T o
{ /
10 df -10 o -
/ \
204 20 d X
i N o] A 7 (e, Eavr
T L s AT
iy e e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503184 GHz 15.65 dam ML 2.511486 GHz 15.90 dsm
T 1 2,5007567 GHz 11.11 dBm Oce Bw 13.486513487 MHz TL L 25008167 GHz 10.17 dBm Oce Bw 13.426573427 MHZ
T2 1 2.5142433 GHz 11.49 dam T2 1 2.5142433 GHz 11.40 dam

L I

Date: 25.AUG.2017 1816112

L U

Date: 25 AUG 2017 19:16:22

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.10 dBm) 15.51 dBm)
2.5917630 GHz 186260 GHZ,
= A . 13.456549457 MHz @ B 13.456543457 MHz
P e 5 A
10 d { 10 4 v A s
JI {
i £ i
a T o T
/ | |
-10 df ’ T -10
) | !
204 20d
—{ . Ll LYV
o™ A\ ey a] AT Ve
-an 30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531763 GHz 17.10 dem ML 2538626 GHz 15.51 dam
T 1 25262667 GHz 13.02 dBm Oce Bw 13.456543457 MHz TL L 2,5282867 GHz 10.52 dBm Oce Bw 13.456543457 MHz
T2 1 2.5417433 GHz 12.45 dam T2 1 2.5417433 GHz 10.75 dam

L I

L U

Date: 25.AUG.2017 18.2316

Date: 25 AUG 2017

192326

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.01 dém| mili]
20 2.5568960 GHZ| - 2.
Y L ~oce By . 13366633367 MHz X Oce Bw : 13.3666
2 e P e T2 o] N e g
10 d 10 d
|
od + X 0d ;
\ {
BUE! { -10d
/ /
20,4 A ol !
08 f i G T ! -
N A
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,556895 GHz 17.01 dBm ML 2.550803 GHz 16.53 dBm
TL 1 28557567 GHz 12.46 dBm Oce Bw 13.366633367 MHz TL 1 2.5558167 GHz 10.51 dBm oce Bw 13.366633367 MHz
T2 1 25691234 GHz 10.22 dBm T2 1 2.5601833 GHz 10.78 dBm

Date: 25.AUG.2017 19.25.42

L )i ] -

DCate: 25 AUG. 2017 19.25:52

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
19.32 dBm)| MI[1] 20,03 dBm)
- 2.5150750 GHz - . 2.5069230 GHz]
A 18.261730262 MHz NP R ) 18.421578422 MHz
10d . 104 -
f \ / \
d [ 11 4 {
a o
7 | ]
-tod f‘ -10d +
{ i . |
UL S ——— Rl e —
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.515075 GHz 19.32 dam ML 2.505923 GHz 20,03 dBm
T 1 2,5008991 GHz 12.98 dBm Oce Bw 18.261738262 MHz TL L 2,5008092 GHz 12.04 dBm Oce Bw 18.421576422 MHz
T2 1 2.5191508 GHz 12.85 dam T2 1 2.5192308 GHz 11.78 dam
L U J L JU J L]
Date! 25 AUG 2017 18:32.46 Date: 25 AUG 2017 19:32:56

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
" 20.51 dBm)| ™M1[1] 19.42 dBm)
o0 ¥ 2.5297650 GHz| 20 h 2.5308440 GHz
S 18.461538462 MHz = S A —Bcc By T2 18.421578422 MHz
v -
10 5 T 10 /
/ \ ! \
od ‘f \ 0 d f ‘l\
104 f - 104 /
1 \ / \
20 dBm— - 20, <
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529765 GHz 20,51 dBm ML 2530844 GHz 19.42 dam
T 1 2,5258492 GHz 12,48 dBm Oce Bw 18.461538462 MHz TL L 2.5257692 GHz 12.36 dBm Oce Bw 18.421576422 MHZ
T2 1 2.5443107 GHz 13.00 dam T2 1 25441908 GHz 11.62 dam
L U J wa L JU J L]

Date: 25.AUG.2017 19:38.45 Date: 25 AUG 2017 19.39.56

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
, mili] 19.98 dm| PR 20,36 dBm
20 ! 2.5594810 GHZ| - Y 2.5617180 GHz
[P e SRS = —/OtEBw... 18.341658342 MHz| Tl o 18.381618382 MHz
7 "
10 d 10 d 3 T
/ ] \
o T 1
/ |
-10 di /
] {
o~ - —r—— |~ \
— 26T = e =
~
) 30
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,558481 GHz 19.98 dém ML 2.561718 GHz 20,38 dém
TL 1 25506893 GHz 13.08 dém Oce Bw 18.341658342 MHz TL 1 2.5507293 GHz 12.46 dBm Oce Bw 18.38161B382 MHz
T2 1 2,569031 GHz 12.54 dBm T2 1 2.5601109 GHz 11.74 dBm
L ) L )i ) L
Date: 25.AUG.2017 194218 Date: 25 AUG 2017 19.42.26

SPORTON INTERNATIONAL INC. Page Number 1 A7-16 of 43
TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.60 dBm 16.68 dBm)|
1451800 GHZ 2.5075170 GHz
= - 4.495504496 MHz @ — £.991008991 MHz
TN e, N 2 N W N
10d L — 104d
| |
|
0 df ¥ 0 df "‘
| \
nd + 10d ff \
20 d L 20 d > <
e P T - N S S
b dged s fan, - -
40 df -40 di
50 d -50 di
&nd 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,504518 GHz 14.60 dBm ML 2.507517 GHz 16.68 dBm
TL 1 2,5002423 GHz 10.49 dBm Occ Bw 4.495504456 MHz TL L 2.5005045 GHz 10.19 dBm Occ Bw £.991008991 MHz
T2 1 2,5047378 GHz 8.74 dom T2 1 2.5094955 GHz 10.73 dBm
L U J L JU J L]
Date: 5 0CT 2017 1543:29 Date: 50CT.2017 155148
ectrum pectrum 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
dBm)| 16.12 dBm)|
0 2.53477000 GHz - 2.5342610 GHz
N Y 4.495504496 MHz 9.070929071 MHz
04 p“ ANy (LN 0d
od 0 d
/ /
10 d /
20 d ) ~
" et \ Py WV
Pram g o s, AV,
st ! aly "y
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,53477 GHz 15.57 dsm ML 2.534261 GHz 16.12 dBm
TL 1 2,5327522 GHz .97 dBm Occ Bw 4.495504456 MHz TL L 2.5304645 GHz 11.17 dBm Occ Bw 9.070929071 MHz
T2 1 2,5372478 GHz 10.30 d8m T2 1 2.5395355 GHz 10.47 dBm
L U J wa L JU J L]
Date: 5 0CT 2017 15.47:01 Date: 50CT 2017 155518
Spectrum Spectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.86 dBm| mili] 16.70 dBm|
20 2.56599200 GHz, - 2.5611440 GHz
) v Oce Bw 4.485514486 MHz &"‘v‘ A e T 9.070929071 MHz|
Y e P e EXARYLY Y . il ~—y
10 di 10
/ !
LE ] 0 + +
/ / \
-10 df -10 o +
] \
/ \
n \ =
A\ ol A po—m]
! R A Jr— o
il LA ) A "
-40 -40 df
50 df -50 di
60 df -60 de
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2565992 GHz 14.85 dBm ML 2.561144 GHz 16.70 dBm
TL 1 2,5652622 GHz 9.54 dBm Occ 8w 4.485514486 MHz TL L 2.5604446 GHz 11,22 dBm Occ 8w 9.070929071 MHz
T2 1 2,5697478 GHz 9.65 dBm T2 1 2.5605155 GHz 11.18 dBm

L )

Date: 5.0CT.2017 15.48:14

L I

DCate: 5.0CT.2017 15:56.31
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s=amranas. FCC RF Test Report Report No. : FG760710-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.86 dBm) ™M1[1] 1898 dBm)
- 2.5066310 GHz - M1 112390 GHz|
i q‘f"\ L’\o e B LT 13.456549457 MHz o Y T N 18.901698302 MHz
- ; s o ], AT 0d ; t
od i 0 f A
] I \|
-10 df “ v -10 d T \
\ / \ —
204 < - P " - RS
LA P - ™~
A A
=301 8
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506631 GHz 14.86 dam ML 2.511239 GHz 18.38 dam
T 1 25007867 GHz 10.43 dBm Oce Bw 13.456543457 MHz TL L 2.5008492 GHz 12.07 dBm Oce Bw 18.301696302 MHz
T2 1 2.5142433 GHz 9.61 dam T2 1 2.5191508 GHz 12.19 dam
L U J L JU J L]
Date: 5 0CT 2017 16.00:03 Date: 50CT 2017 16:08:20

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum =
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20.00 dBm  OFfset 11,50 db @ RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] MI[1] 19.00 dBm
0 2 - 2.5298050 GHz
. Occhw 13396605397 MHz ——~—.0cc 2 1B.301698502 MHz
TL S Vo A 12 R ;
0u ‘ A LA WA o 10 d i A
/ \ / \
od |\ 0 d f Y
{ \ ] \
10 df -10 o T
/ \ / L
z0d L —— 1 —
. P - F ]
eV LAYl i N B
- o -30
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,533262 GHz 15.70 dBm ML 2.520805 GHz 19.00 dBm
TL 1 2,5282867 GHz 9.1 dBm Occ Bw 13.396603397 MHz TL L 2.5257692 GHz 11.58 dBm Occ Bw 18.301696302 MHz
T2 1 2.5416833 GHz 9.09 dBm T2 1 2.5440709 GHz 11.44 dBm
L U J wa L JU J L]
Date: 5 0CT 2017 16.03:35 Date: 50CT.2017 16:11:52
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20.00 dBm  OFfset 11,50 db @ RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.19 dm| mili] 18.36 dBm|
20 2.5596830 GHZ| - 2.5581220 GHz
Occ Bw 13.426573427 MHz| —_— 'Gujugw__ 18.341658342 MHz
104 P NN | T2 10 d
\ /
od 4 0
\ /
-od - -10d
o0d / | sdm -
PN (e e S R
" VLN P . ~—
T
-40 -40 df
-50 df -50 di
60 df -60 de
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,559683 GHz 15.19 dBm ML 2.558122 GHz 18.38 dBm
TL 1 2,5557567 GHz 10.30 dBm Occ 8w 13.426573427 MH2 TL L 2.5508492 GHz 11.30 d8m Occ 8w 18.341656342 MHZ
T2 1 25601833 GHz 8.13 dBm T2 1 2.5601908 GHz 11.38 dBm
L I ) L I ) -
Date: 5.0CT2017 16,0448 Date: 5.0CT.2017 1613.05
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 11,90 de

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 dhiffe_BPURIOUS | INE_ABS PASS 4 20 dblfe—$PURIHUS LINE ABS PASS
m [ “
10 dBm. ll 10 dBm ‘
Il !
0 dem 0 dBm ’ ‘
-10 dBm ( l1 -10 dBm / \ \_I
| i |
SPURIOUS_LINE_ABS | J L
-30 dBm i .\
40 dem p A f
S A
-S5O dBm ¥
ol -60 dBm
-50 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Etort 2,475 Ghz 8004 pts Stop 2.505 6Hz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 22.73 dém -7.27 db
2.475 GHz 2.490 GHz 1.000 MHz 248994 GHz -45.50 dém -20.50 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -14.90 dBm -4.90 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49485 GHz -42.05 d&m -29.05 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -34.27 dbm -24.27 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -45.93 dBm -32.93 dB 2.575 GHz 2.576 GHz 1,000 MHz 257501 GHz Z43.51 dBm 230,51 dB
2,496 GHz 2.505 GHz 100,000 kHz 2.50037 GHz 22.21 dBm -7.79 d& 5.576 GHz 5.595 GHz 1,000 MHz 5.57617 GHz ~44.03 dbm ~19.03 dB
\
) i )

Date: 25 AUG 2017 16:58:34

Date: 25 AUG 2017 17-08:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db,li:! sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10.dam
10 dem ,_M,_\‘
0 dBm dem 1
-10 dBm ( -10 dBm l
o darn. | | -20 dem T
SPURIOUS_LINE_ABS | } I&MM
-30 dem
-30 dBm v
WMW MM
A 40 dBm oo
40 dBm -
50 dem
S0dam
-50 dBm
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.505 GHz J|f5hurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AUmit 2,565 GHz 2.570 GHz 100.000 kHz 2.56738 GHz .85 dBm -21.15 dB
2.475 GHz 2.490 GHz 1.000 MHz 248977 GHz -38.76 dBm -13.76 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.47 dBm -15.47 dB
2490 GHz 2.495 GHz 1.000 MHz 249480 Gz -27.48 dém -14.48 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57118 GHz -20.47 dem -10.47 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49592 GHz -36.94 dém -23.34 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57505 GHz ~26.87 B 13878
2,498 GHz 2,508 GHz 100,000 kHz 2,50342 GHz 8,45 deém -21.55 d& 5.576 GHz 2.505 GHz 1.000 MHz 2 57818 GH2 31.63 dBm 663 dn
T
I 1 P

Date: 25,AUG.2017 17.00:52

Date: 25.AUG 2017 18:56:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 1 20 chipe_bPURIpUS LINE ABS PASS
10 dBm ‘[l 10 dém \
0 dm | 1 0 dem I‘ ,‘
-10 dBm: } l -10 dBm ’ \_|
0 dam | , 1 20 dem ll i
SPURIOUS_LINE_ABS | i P ‘
| -30 dBm ;
-30 dém ﬂ‘ \
J \ f\ fl 0 demt t
-40 dBm ” ’
s | ‘(\ “u\ J | g | ol
Tt - - \m 1l Al W
ahs -50 dBm
50 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.508 GHz JIfshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56570 GHz 21.40 dém -8.60 db
2.475 GHz 2.490 GHz 1.000 MHz 248956 GHz -46.28 dBm -21.28 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -15.34 dBm -5.34 d8
2490 GHz 2.495 GHz 1.000 MHz 249496 Gz -41.08 dém -28.08 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -31.96 dem -21.96 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49539 GHz -46.55 dem -33.55 dB 5575 CH= 2 576 GHe 1,000 MHz 267550 GHz 34 99 dBm oioade
2,498 GHz 2,508 GHz 100,000 kHz 2,50033 GHz 21.43 dem -8.57 dB > 576 GHz 5 585 GHz 1,000 Mz 557875 GHe 38 84 chm ~13.84 db
T
I 1 P

Date: 25 AUG 2017 16:55:43

Date: 25 AUG 2017 17:09:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

1 AvgPwr

Limit ¢heck

sPURIOUS

'AES
LINE_ABS

[@1 avoPwr

| SPURIGUECHBEKARS_ PARS
20 th‘.‘P' SPURIOUS _LINE_ABS PAES
10 dBm

-40 dBm

®
20 dblfi2
10 dBm
0 dem
-10 dem
. |
SPURIOUS_LINE_ABS ]
30 dem
. M M
[ o

]
b an A 50 dem
-S0 dem
-60 dBm
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.505 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56557 GHz 7.64 dbm -22.36 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -41.50 dém -16.60 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -26.89 dBm -16.89 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -31.04 d&m -18.04 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -21.15 dBm -11.15 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49555 GHz -41.04 dBm -28.04 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57504 GHz 28.88 dbm 15.88 dB
2,496 GHz 2.505 GHz 100,000 kHz 2.50410 GHz 7.21 dBm -22.79 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57622 GHz -31.56 dbm ~6.56 dB
\
) i )

Date: 25.AUG.2017 17.02.02
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s=amranas. FCC RF Test Report Report No. : FG760710-01B

LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 11.90 db Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvoPwr (@1 AvgPwr

Limit fheck PAES | SPURIGIECHAEKARS PABS
d 5 5 ABS ine SPURIOUS LINE _ABS PABS

lne _BPURIOUS )INE_ABS [ 20 dbif

20 dblf
ﬂ 10 dBm

oon— |1
} J

10 dBm:

]

an e \ 20 cem
SPURIOUS_LINE_ABS | \
| -30 dBm-
-30 dBm [ rl \
L 1
fy 0 dBm 1
-40 dem " | L\ H | f ‘Uy it bl
¥ i -
i / i
S0 dBm
| W
LFHM ol -60 dem
-60 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz

Start 2.475 GHz 8004 pts Stop 2.508 GHz | |G Eaore =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56962 GHz 20.54 dBm -9.46 db

2.475 GHz 2.490 GHz 1.000 MHz 2.48401 GHz -46.48 dém -21.48 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz 19.10 dBm Zg.10 dB

2,480 GHz 2.495 GHz 1.000 MHz 2.49173 GHz -45.58 dBm -32.58 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57256 GHz -36.35 dBm -26.35 dB

2.495 GHz 2.496 GHz 50.000 kHz 2.49597 GHz -48.78 dBm -35.78 dB 5 575 GH= 2,576 GHz 1,000 MHz 257557 GHe 47,04 dbm 50,04 db

2.496 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.57 dBm -9.43 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67830 GHz 44,42 dBm C19.42 dB

]" 1

Date: 5.0CT 2017 15:44:48

i

Date: 5 OCT 2017 154933

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S um o
Ref Level 30.00 dBm  Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
20 db!‘ﬂg sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
prNTTR R —l D """""'""“1
0 dem f dem \
-10 dém { 10 dem ‘ \_|
0 Aam | | 20 dem - I
SPURIOUS_LINE_ABS | J !
-30 dBm e ~30 dem L.
-40 dBm el ~40 dBm [, P
! T
i Léw -50 dBm
50 dBm
-60 dem
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz | |G ohote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2,565 GHz 2.570 GHz 100.000 kHz 2.56551 GHz .95 dBm -23.05 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49018 GHz -42.60 dém -17.60 dB 2,570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -27.72 dBm -17.72 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -32.21 dém -19.21 dé 2,671 GHz 2.575 GHz 1,000 MHz 257101 GHz -23.33 dbm -13.33 de
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -45.57 dBm -32.57 dB 5 575 GH= 2,576 GHz 1,000 MHz 257503 GHe 3037 dBrm 1737 dB
2.496 GHz 2.505 GHz 100.000 kHz 2.50161 GHz 6.63 dBm -23.37 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67616 GHz 32.57 dBm ~7.67 da
T
) i )
Date: 8.0CT 2017 154887 Date: 5.0CT.2017 15:50.42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG76

0710-01B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS (nl 20 chjpe_BPURIOUS LINE nﬂ\ PASS
| 10de
10 dBm- )‘ m H
0 dBm | 0dem ( \
-10 dBm: I \ -10 dBm ’ L l;*l
0 dam J k 20 dem | ‘
SPURIOUS_LINE_ABS {
-30 dBm |
-30 dBm f
j h, A 0 dem L 4 | |
-40 dem ‘F\ { “ J‘ {] )’] f‘\_l
; - —
R sh dem
T i\,w*"“ “‘w . " | IRYATS o
e A ||| e
50 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stop 2.51 GHz Jilshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 22.29 dém -7.71 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48325 GHz -46.02 dem -21.02 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -24.44 dBm -14.44 dB
2490 GHz 2.495 GHz 1.000 MHz 249175 Gz -39.73 dém -26.73 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -34.04 dBm -24.04 d&
2,495 GHz 2,496 GHz 100,000 kHz 249500 GHz -47.18 dém -34.18 dB 5575 CH= 2 280 GHz 1,000 MHz 267619 GHz 3573 dBm 2273 de
2,498 GHz 2.510 GHz 100,000 kHz 2,50060 GHz 22.40 dem -7.60 dB 5 580 GHz 5 565 GHz 1,000 Mz 5 58005 GHe ~36.02 cbm 1102.db
T
I 1 P

Date: 25 AUG 2017 19:01:18

Date: 25 AUG 2017 19:10:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 25.AUG.2017 19.03:38

S um L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,560 GHz 2.570 GHz 100.000 kHz 2.56189 GHz 5.73 dBm -24.27 db
2.475 GHz 2.490 GHz 1.000 MHz 249022 GHz -31.13 dBm -6.13 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57006 GHz -25.44 dBm -15.44 dB
2490 GHz 2.495 GHz 1.000 MHz 249457 Gz -27.61 dém -14.61 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -21.03 dem -11.03 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49533 GHz -37.03 dém -24.03 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.57507 GHz ~24.45 dBm 1145 a8
2,498 GHz 2.510 GHz 100,000 kHz 2,50883 GHz 5,64 dém -24.36 dB 5.580 GHz 5 565 GHz 1.000 MHz 5 S80I GHz 32.90 cBm 720 dn
T
I 1 P

Date: 25.AUG.2017 19:13.06

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number T A7-23

of 43



s=amranas. FCC RF Test Report Report No. : FG760710-01B

LTE Band 7 / 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,560 GHz 2.570 GHz 100.000 kHz 2.565938 GHz 21.34 dém -8.66 db
2.475 GHz 2.490 GHz 1.000 MHz 248897 GHz -43.45 dBm -18.45 d 2.570 GHz 2.571 GHz 200,000 kHz 2.57001 GHz -24.76 dBm -14.76 dB
2490 GHz 2.495 GHz 1.000 MHz 249158 Gz -40.24 dBm -27.24 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57246 GHz -31.67 dem -21.67 dB
2,495 GHz 2,496 GHz 100,000 kHz 249500 GHz -47.71 dém -34.71 dB 5575 CH= 2 280 GHz 1,000 Mz 2.67890 GHz ~34.50 dBm o1code
2,498 GHz 2.510 GHz 100,000 kHz 2,50059 GHz 21.62 dem -8.38 dB 5 580 GHz 5 565 GHz 1.000 MHz 5 58302 GHe 39.00 dBm 1400 db
i T

i

Date: 25 AUG 2017 19:11:57

Date: 25 AUG 2017 19:02-27

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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20 db!‘ﬂg sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dém
0 dém ’ ” skt 7 dem ""l
-10 dém I } 10 dBm \ I——l
o darn. } l 20 dem ‘
SPURIOUS_LINE_ABS 1{ |‘ M!
-30 dBm 'J -0 dem —
M‘ -40 dBm
40 dem e =]
ot -50 dBm
S0 dBm
-60 dem
-60 dam
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 GHz ]| |5 onaie =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,560 GHz 2.570 GHz 100.000 kHz 2.56161 GHz 5.26 dBm -24.74 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49035 GHz -33.86 dém -8.86 d& 2,570 GHz 2.571 GHz 200,000 kHz 2.57002 GHz -28.70 dBm -18.70 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49483 GHz -29.61 dém -16.61 dé 2,671 GHz 2.575 GHz 1,000 MHz 2,57111 GHz -23.63 dBm -13.63 di
2.495 GHz 2.496 GHz 100.000 kHz 2.49597 GHz -39.15 dBm -26.15 dB 5 575 GH= 2,580 GHz 1,000 MHz 257535 GHz 5715 dBrm 1415 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50336 GHz 4.46 dBm -25.54 dB 5.580 GHz 2.695 GHz 1,000 MH2 2.68002 GHz 32.90 dBm 7.0 d&
T
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LTE Band 7 / 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56839 GHz 20.44 dBm -9.56 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48307 GHz -46.48 dem -21.48 de 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -28.45 dBm -18.45 dB
2490 GHz 2.495 GHz 1.000 MHz 249160 GHz -43.02 dém -30.02 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -36.38 dBm -28.38 dB
2,495 GHz 2,496 GHz 100,000 kHz 249500 GHz -43.56 dem -36.56 dB 5575 CH= 2 280 GHz 1,000 MHz 2.67840 GHz 42 40 dBm 2040 dB
2,498 GHz 2.510 GHz 100,000 kHz 2,50060 GHz 20.12 dem -9.88 dB 5 580 GHz 5 565 GHz 1,000 Mz 558275 GHe 46,84 cbm 3184 db

]" 1

Date: 5.0CT 2017 15:53:05

i

Date: 5 OCT 2017 15:57-50

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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Start 2.475 GHz 8004 pts Stop 2.51 GHz |ilghrious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AUmit 2,560 GHz 2.570 GHz 100.000 kHz 2.56271 GHz 3.79 dBm -26.21 db
2.475 GHz 2.490 GHz 1.000 MHz 248996 GHz -37.22 dBm -12.22 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -31.20 dBm -21.20 dB
2490 GHz 2.495 GHz 1.000 MHz 249464 GHz -32.37 dém -19.57 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -27.48 dem -17.48 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49557 GHz -41.59 dém -28.59 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57524 GHz ~30.76 dBm 1776 a8
2,498 GHz 2.510 GHz 100,000 kHz 2,50550 GHz 3,48 dem -26.52 dB 5.580 GHz 2.505 GH2 1.000 MHz 5 58014 GH2 35.35 dBm 1038 B
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LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ paps
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Start Z.475 GHz 8004 pts Stap 2.515 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,555 GHz 2.570 GHz 100.000 kHz 2.56817 GHz 22.20 dBm -7.80 dB
2.475 GHz 2.490 GHz 1.000 MHz 2:48913 GHz -40.27 dBm -15.27 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -23.14 dBm -13.14 dB
2490 GHz 2.495 GHz 1.000 MHz 249397 GHz -34.07 dém -21.07 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -36.12 dBm -26.12 dB
2,495 GHz 2,496 GHz 150,000 kHz 2,49598 GHz -50.68 dem -37.68 dB 5575 CH= 2 285 GHz 1,000 MHz 267586 GHz 3951 dBm 2651 B
2,498 GHz 2.515 GHz 100,000 kHz 2,50086 GHz 22.11 dem -7.89 d& 5 EBE GHz 5 565 GHz 1,000 Mz 5 58625 GHe 4675 cbm 3178 db

]" 1

Date: 25 AUG 2017 19:17:51

i

Date: 25 AUG 2017 19:27:21

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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L 5 GHz 8004 pts Stop 2.515 6Hz |||5urious ~
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.55734 GHz 4.38 dBm -25.62 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48620 GHz -20.69 dém -4.69 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -26.49 dBm -16.49 dB
2490 GHz 2.495 GHz 1.000 MHz 249494 Gz -28.20 dém -15.20 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -22.87 dBm -12.87 d8
2,495 GHz 2,496 GHz 150,000 kHz 2,49576 GHz -35.52 dém -22.52 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57500 GHz 24.75 dBm 11758
2,498 GHz 2.515 GHz 100,000 kHz 2.51175 GHz 3,76 dem -26.24 dB 5.585 GHz 5 565 GHz 1.000 MHz 5.5B516 GH2 37.52 dBm 1269 B
T
Il 1 P
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Limit §heck PARS | SPURISHIE CGHEEKARS_ PaBs
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Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,555 GHz 2.570 GHz 100.000 kHz 2.56518 GHz 21.31 dém -8.69 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48786 GHz -42.21 dém -17.21 d 2,570 GHz 2.571 GHz 300.000 kHz 2,57004 GHz -22.36 dBm -12.36 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49352 GHz -36.48 dém -23.48 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67113 GHz -26.65 dbm ~15.65 db
2,495 GHz 2,496 GHz 150,000 kHz 2,49536 GHz -50.96 dém -37.96 dB 5575 CH= 2 285 GHz 1,000 MHz 57532 oHe 39 43 dBm 2643 db
2,498 GHz 2.515 GHz 100,000 kHz 2,50083 GHz 21.28 dem -8.72 dB 5 EBE GHz 5 565 GHz 1,000 Mz 3 eHe08 CHe 46,55 cbm o1ct b
T
) i )

Date: 25 AUG 2017 19:18:00

Date: 25 AUG 2017 19:28:30
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Highest Band Edge / Full RB
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Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit §heck PARS | SPURIGHIE GHEEKARS_ Paks
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.55943 GHz 3.30 dBm -26.70 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49021 GHz -32.25 dém -7.25 de 2,570 GHz 2.571 GHz 300.000 kHz 2,57002 GHz -30.37 dBm -20.37 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49255 GHz -20.85 dBm -16.85 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67152 GHz -26.01 dbm -16.01 dB
2,495 GHz 2,496 GHz 150,000 kHz 2,49586 GHz -37.69 dém -24.69 dB 5575 CH= 2 285 GHz 1,000 MHz 57501 CHe 28 24 dBm S TETYT
2,498 GHz 2.515 GHz 100,000 kHz 2,51176 GHz 2,84 dém -27.16 dB 5 EBE GHz 5 565 GHz 1,000 Mz 3 eHE1Z CHe ~38.33 chm 353 s
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,555 GHz 2.570 GHz 100.000 kHz 2.56815 GHz 20.23 dém -9.77 db
2.475 GHz 2.490 GHz 1.000 MHz 248853 GHz -44.25 dBm -19.25 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -25.96 dBm -15.96 dB
2490 GHz 2.495 GHz 1.000 MHz 249422 Gz -37.59 dém -24.59 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -34.04 dBm -24.04 d&
2,495 GHz 2,496 GHz 150,000 kHz 2,49535 GHz -52.21 dém -39.21 dB 5575 CH= 2 285 GHz 1,000 Mz 2.67789 GHz 37 43 dBm 2443 de
2,498 GHz 2.515 GHz 100,000 kHz 2,50083 GHz 20.24 dem -9.66 dB 5 EBE GHz 5 565 GHz 1.000 MHz 5 58747 GHe 4545 cbm 30 45 db,
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I 1 P
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Date: 5 OCT 2017 16:06:07
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Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém
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Date: 5.0CT.2017 16:02.31
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__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.55722 GHz 2.12 dBm -27.88 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49040 GHz -34.63 dém -9.63 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -31.84 dBm -21.84 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49419 GHz -32.26 d&m -19.26 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -29.24 dBm -19.24 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49531 GHz -39.56 dBm -26.56 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57504 GHz 231,75 dBm 218.75 dB
2,496 GHz 2.515 GHz 100,000 kHz 2.50988 GHz 1.80 dém -28.20 dB 5.585 GHz 5.595 GHz 1,000 MHz 5.58507 GHz -39.72 dbm “14.72 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG76

0710-01B

LTE Band 7/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém
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Offset 11.90 dB Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.56899 GHz 21.97 dém -8.03 db
2.475 GHz 2.490 GHz 1.000 MHz 248328 GHz -43.05 dém -18.05 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -21.46 dBm -11.46 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49219 GHz -35.79 d&m -22.79 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57128 GHz -35.66 dBm -25.66 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49597 GHz -49.50 dBm -36.50 dB 5 575 GH= 2,500 GHz 1,000 MHz 257738 GH= 40,33 dbm 57,36 db
2.496 GHz 2.520 GHz 100.000 kHz 2.50108 GHz 22.02 dem -7.97 d& 2,550 GHz 2.595 GHz 1.000 MHz 2.59280 GHz -46.79 dbm -21.79 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep
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@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
0 dBm e '1
-10 dgm [ I |
— l |
SPURIOUS_LINE_ABS | ‘J g
-30 dBm Bl
40 dBm 40 dem T
e —
-50 dBm
S0 dBm
-60 dBm
-60 dam
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.52 GHz ||| g hane v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55565 GHz 3.08 dBm -26.92 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49013 GHz -31.53 dém -6.53 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57010 GHz -26.76 dBm -16.76 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.40458 GHz -29.89 d&m -16.89 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -25.63 dBm -15.63 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49589 GHz -35.72 dBm -22.72 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57503 GHz 26.61 dbm Z13.61 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50831 GHz 2.57 dem ~27.43 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59003 GHz -43.83 dbm -18.83 dB
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LTE Band 7 / 20MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1RB
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m x| spectrum

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit §heck PARS | SPURIGHE CHEEKARS_ PABS
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-50 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Etort 2,475 Ghz 8004 pts Stop 2.52 GHz ) || mhere v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit 2,550 GHz 2.570 GHz 100.000 kHz 2.56899 GHz 21.14 dBm -8.86 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48340 GHz -43.21 dém -18.21 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -21.46 dBm -11.46 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49213 GHz -35.98 dém -22.98 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57107 GHz -28.89 dBm -18.89 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49551 GHz -46.24 dBm -33.24 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57623 GHz 39.08 dbm 26.00 db
2,496 GHz 2.520 GHz 100,000 kHz 2.50106 GHz 21.23 dBm -8.77 d& .550 GHz 5.595 GHz 1,000 MHz 5.50188 GHz ~46.83 dBm -51.83 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 11.90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr

Limit ¢heck PABS | SPURIGHIE GliEk — PABS
20 db,l‘ilm sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
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-50 dBm
-S0 dBm
-60 dBm
-60 dam
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.52 GHz ||| g hane v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55499 GHz 1.64 dbm -28.36 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49040 GHz -32.03 dém -7.03 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -28.47 dBm -19.47 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49477 GHz -29.63 d&m -16.63 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -27.45 dbm -17.45 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49524 GHz -36.40 dBm -23.40 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57553 GHz 29.26 dbm 16,26 dB
2,496 GHz 2.520 GHz 100,000 kHz 2.51059 GHz 1.59 dém -28.41 dB .550 GHz 5.595 GHz 1,000 MHz 5.50004 GHz ~44.06 dbm ~19.06 dB
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